
 

 

P WMA 12/T30/00/5212/13 

 

 

 

DIRECTORATE: OPTIONS ANALYSIS 
 

 
FEASIBILITY STUDY FOR THE 

MZIMVUBU WATER PROJECT 

 

BULK WATER DISTRIBUTION 

INFRASTRUCTURE 

 

 

 

 

 

 

 

 

 

OCTOBER 2014 





FEASIBILITY STUDY FOR THE MZIMVUBU WATER PROJECT 
BULK WATER DISTRIBUTION INFRASTRUCTURE 

 

 

 
DIRECTORATE: OPTIONS ANALYSIS                                   OCTOBER 2014 

LIST OF REPORTS 

 

REPORT TITLE DWS REPORT NUMBER 

Inception Report P WMA 12/T30/00/5212/1 

Environmental Screening P WMA 12/T30/00/5212/2 

Preliminary Study P WMA 12/T30/00/5212/3 

Feasibility Study: Main Report 

P WMA 12/T30/00/5212/4 Volume 1: Report 

Volume 2: Book of Drawings 

FEASIBILITY STUDY: SUPPORTING REPORTS: 
[...]
Page | 16  
DIRECTORATE: OPTIONS ANALYSIS                                                 OCTOBER 2014 

3. WATER TREATMENT WORKS 

3.1 Overview 
It is proposed that the scheme would be serviced by a single WTW located at the 
Ntabelanga Dam site. 
 
This works would be supplied with raw water by a gravity pipeline from the dam outlet 
works to the WTW inlet works. Water would drawn off from the dam at different levels 
based upon the monitored limnological conditions, in order to obtain the best quality water 
given the seasonal and depth variations that occur in normal dam operation.   
 
The normally preferred condition is to draw off water from as near to the dam surface as 
possible without experiencing vortexing problems at the drawoff point.  As described in 
the Feasibility Design: Ntabelanga Dam Report No. P WMA 12/T30/00/5212/12, the outlet 
works would be set up with at least seven different drawoff levels, so that a preferred level 
of abstraction could be selected for the full operating range of dam water levels. 
 
It is recommended that reservoir stratification modelling be undertaken during the detailed 
design stage so that, in conjunction with reserve determination specialists, a set of 
operating rules can be established for EWR and optimum drawoff elevation can be 
established. 
 

3.2 Processes 
Based upon the nature and land use of the catchment upstream of the dam, the water 
treatment processes required to comply with SANS 241:2006 would typically include 
processes to deal with the following: 

 

 Possibly iron 

 Possibly manganese 

 Possible nitrates and phosphates 

 Turbidity 

 Suspended solids 

 Microbiological components 
 

Thereafter the treated water would be disinfected. 
 

The catchment area is known to have some of the highest sediment loadings in southern 
Africa given the soil types, steep topography, eroded nature of the terrain, and the 
overgrazed, thinly layered soils, contributing a high percentage thereof. 
 
These rivers have been the subject of some recent studies by WRC and Rhodes 
University, and do exhibit very high sediment loads and turbidity levels.  The dam itself 
would act as a significant sediment trap and settlement basin resulting in a very significant 
reduction in the suspended solids and turbidity of water entering the water treatment 
works. 
 
This emphasises the importance of undertaking a concerted catchment restoration and 
management programme above the dam, both before construction and continuing into the 
future.   
 
It is expected that, after debris screening and grit removal, conventional settlement 
processes would be sufficient to deal with the sediment load and turbidity.  Selection of 
the best coagulant would be undertaken after appropriate laboratory testing of water 
samples. 
 



FEASIBILITY STUDY FOR THE MZIMVUBU WATER PROJECT 
BULK WATER DISTRIBUTION INFRASTRUCTURE 

 

Page | 17  
DIRECTORATE: OPTIONS ANALYSIS                                                 OCTOBER 2014 

Removal of iron and manganese (if found to be present) is normally achieve through 
aeration, but other chemical treatment processes could also be considered. 
 
An aeration cascade is allowed for, to improve taste by introducing oxygen from the 
atmosphere into the water. In addition this would assist (if required) in the oxidation of iron 
and manganese, and would also provide for flash mixing the addition of chemicals. 
 
The final choice of coagulant to be used at the WTW would be developed during the final 
design of the works, (typically procured via a Design and Construct Contract), which 
process would need to be acceptable to the eventual scheme operator. For feasibility 
design purposes it has been assumed that aluminium sulphate would be used as the 
coagulant, in conjunction with a polymer. 
 
The coagulant dose is estimated to be between 5 mg/litre and 50 mg/litre and the polymer 
dose is expected to be 5 mg/litre. The optimum coagulant dose would need to be 
confirmed by jar tests undertaken on samples taken during the various seasons (raw water 
in the rainy season, for example, would have elevated suspended solids and turbidity 
levels). 
 
The coagulation technique would make use of a serpentine channel arrangement to bring 
particles into contact with each other and provide low intensity mixing. This would be 
followed by a clarification system using upflow clarifiers with settled sludge concentrators.  
An alternative to this would be circular clarifiers with scrapers, but this would depend on 
the proprietary systems offered by bidders.   
 
Identical modular banks of flocculator/clarifiers operating in parallel should be allowed for, 
with each bank sized to be a proportion of the total ultimate design flow (2050 peak).  
Therefore it would be possible to develop the works in stages if deemed to be appropriate. 
 
The size of the clarifiers would be such that they would have an upflow rate of between 
1.5 and 1.9 m/hr, depending on the results of water quality and jar testing.  
 
Clarified water would be collected in a peripheral launder (channel) and would flow under 
gravity to the filtration system.  Sludge would be withdrawn from the sludge collection 
system and fed into a holding tank before being discharged to the backwash recovery 
tanks along with filter backwash water.  Other types of clarifier design might be suitable, 
but this would depend on the water quality as well as on the proprietary processes that 
would be proposed by specialist bidders during the design and build tendering process. 
 
After settlement, filtration would typically be via rapid gravity filters with a backwash 
system.  If taste and odour problems are identified through water quality sampling, then 
this process might also need to be supplemented by using carbon treatment – either 
Granular Activated Carbon (GAC) or Powder Activated Carbon (PAC).  The filters could 
be developed in a modular pattern to allow for staged development.  Cognisance would 
need to be taken of the number of filters to be backwashed per day and allowance made 
for the WTW output to be maintained even when these filter beds have been off-line for 
backwashing.   The areas of these filter beds are based on gravity flow rates of between 
8 and 12 m/hr. 
 
Sludge produced from the settlement and filtration processes would be stored in sludge 
settlement tanks and drying beds which would periodically need to be dewatered and de-
sludged, in an environmentally acceptable manner. 
 

  



FEASIBILITY STUDY FOR THE MZIMVUBU WATER PROJECT 
BULK WATER DISTRIBUTION INFRASTRUCTURE 

 

Page | 18  
DIRECTORATE: OPTIONS ANALYSIS                                                 OCTOBER 2014 

As an example, South African regulations limit the suspended solids concentration in 
discharges to the watercourse to a maximum of 25mgTSS/litre. Sludge withdrawn from 
the clarifiers is expected to be in excess of 5 000mgTSS/litre and could not be legally 
discharged into the watercourse.  
 
It is, therefore, proposed that all the residuals produced by the works be dried and 
disposed of off-site. Drying beds have been allowed for dewatering the residuals 
generated by the plant as the technology is considered appropriate for the plant location. 
The volume of residuals would be reduced by the incorporation of backwash recovery 
tanks into the process train.  
 
Disinfection would likely be through a gaseous chlorination process unless the water 
quality dictates that specific alternative processes might be needed (eg Ozone). However, 
this latter option is unlikely to be needed. 
 
Whilst the DWS requirements for minimum contact time is 6% of a day, or 1.5 hours, it is 
proposed that a total contact tank volume equivalent to 3 hours contact time be provided, 
with the contact tank split into two compartments so that the minimum contact time of 1.5 
hrs could still be achieved with one tank off-line for servicing.  This would also provide 
some flexibility of operation by providing more balancing capacity for the plant through-
flow rate, and for the treated water pumps. 
 
It is also recommended that the treated water pumping station is integrated into, or close 
to, the contact tank at the WTW, at an elevation such that the suction of these pumps are 
continuously drowned. 
 
The detailed design process for the WTW would require as much water quality information 
as possible.  It is recommended that, in addition to a search for water quality information 
previously accumulated through existing monitoring or various studies undertaken in the 
region, a continuous water quality sampling programme be commenced, which should 
take samples at Ntabelanga Dam site at monthly intervals, and be tested for a range of 
parameters required to inform the water treatment process optimisation.  This should 
commence as soon as possible so that seasonal changes in water quality can be 
evaluated. 
 
Typical parameters that should be tested include: 
 

 Conductivity 

 Turbidity 

 pH 

 Alkalinity 

 Calcium 

 Total Hardness 

 Ammonia 

 Sulphate 

 Iron 

 Manganese 

 Flouride 

 Suspended solids 

 Phosphates 

 Nitrates 
 
  



FEASIBILITY STUDY FOR THE MZIMVUBU WATER PROJECT 
BULK WATER DISTRIBUTION INFRASTRUCTURE 

 

Page | 19  
DIRECTORATE: OPTIONS ANALYSIS                                                 OCTOBER 2014 

3.3 Hydraulics and Capacity 
The net output capacity of the works being 84 596 m3/day average and 101 515 m3/day 
peak daily has been determined for the 2050 water demand from the bulk water delivery 
infrastructure inclusive of allowances for transmission losses, as well as losses within the 
process stream including backwash. 
 
The WTW would be located close to the river downstream of the dam wall as shown on 
the layouts in Figure 3-1.  The footprint of the works would be located close to the right 
hand bank of the river but outside the flood line of the river under SEF conditions. 
 
The water treatment works structures would be orientated and located on sloping ground 
such that the hydraulic flow path from the WTW inlet works, through the settlement tanks, 
filters, and to the contact tank could be by gravity, as shown in Figure 3-3. 
 
Backwash of the filters would require pumping, and might also include air scour.  Treated 
water would be drawn from the contact tank and pumped into the bulk water infrastructure 
by the treatment works pumping station.   
 

3.4 Chemical Dosing at the WTW 
The chemical dosing requirements would likely include the following systems: 

 Pre- and post-chlorination 

 Hydrated lime 

 Coagulation (aluminium sulphate) 

 Flocculation (polymer) 
 
Chemical tanks would need to be installed in bunded areas to contain spills. The 
chlorination plant would need to be designed to ensure a safe operating environment. All 
systems would have duty/standby units. 

 
3.5 Post-Chlorination 

Given the long transmission distances and retention times of potable water in the bulk 
water distribution system, provision would need to be made for post-chlorination at 
strategic bulk water storage reservoirs, in order to maintain sufficient residual chlorine 
levels in the system and through to the consumer.  

 
3.6 WTW Layouts 

Schematics showing a WTW general arrangement, and the hydraulic flow stream through 
the works are given in Figures 3-2 and 3-3 below.   
 
The ground levels shown in Figure 3-3 are those at the proposed location of the WTW at 
Ntabelanga Dam. 
 
The 898 m.a.s.l elevation at the WTW inlet works is such that raw water from the 
Ntabelanga Dam outlet works could be transferred under gravity flow, even at the lowest 
operating level of the dam. 
 
Space has been allocated for sludge dewatering lagoons, and all works would be located 
above the river flood line, even under SEF conditions. 
 
The clear water pumping station building containing treated water pumping stations PS1 
and PS3 would be located so that the pumps would always operate under drowned suction 
conditions, from the WTW clear water contact tank.  



FEASIBILITY STUDY FOR THE MZIMVUBU WATER PROJECT 
BULK WATER DISTRIBUTION INFRASTRUCTURE 

 

Page | 20  
DIRECTORATE: OPTIONS ANALYSIS                                                                           OCTOBER 2014 

 
                    Figure 3-1:   Site Layout Plan  



FEASIBILITY STUDY FOR THE MZIMVUBU WATER PROJECT 
BULK WATER DISTRIBUTION INFRASTRUCTURE 

 

Page | 21  
DIRECTORATE: OPTIONS ANALYSIS                                                                           OCTOBER 2014 

 
                      Figure 3-2:   Typical Arrangement of the Water Treatment Works 



FEASIBILITY STUDY FOR THE MZIMVUBU WATER PROJECT 
BULK WATER DISTRIBUTION INFRASTRUCTURE 

 

Page | 22  
DIRECTORATE: OPTIONS ANALYSIS                                                                           OCTOBER 2014 

 
Figure 3-3:   Hydraulic Profile through WTW 

  



FEASIBILITY STUDY FOR THE MZIMVUBU WATER PROJECT 
BULK WATER DISTRIBUTION INFRASTRUCTURE 

 

Page | 23  
DIRECTORATE: OPTIONS ANALYSIS                                                 OCTOBER 2014 

4. DOMESTIC BULK WATER DISTRIBUTION SYSTEM PLANNING APPROACH  

4.1 Matching Solutions to Meet Specific Challenges 
The area to be supplied extends over 3 000 km2, and features a mixture of river valley and 
floodplain, together with very steep, rugged, eroded and rocky terrain, with elevations 
ranging from 200 m.a.s.l. at the confluence of the Tsitsa River with the main Mzimvubu 
River, to 1 475 m.a.s.l., along the crests of the Tsitsa valley watershed.  This can be 
compared with the Full Supply Level of the proposed Ntabelanga Dam of 947.3 m.a.s.l. 
 
Apart from two main national roads, the rest of the area has somewhat basic access, with 
travel routes comprising a network of formal and informal gravel roads and tracks, 
footpaths, and bridle paths.   
 
This rugged terrain, the access difficulties, and the very scattered pattern of settlements, 
makes it relatively difficult and expensive to implement, construct, operate and maintain 
water supplies of any type.   
 
In planning the proposed scheme, cognisance has been taken of these particular 
conditions that will be encountered, as well as trying to incorporate as much labour-
intensive construction as possible. 

 
4.2 Existing Water Supplies 

As discussed in section 2, in the feasibility level planning of these new systems, 
cognisance has been taken of the existing infrastructure in place, although the detailed 
integration of existing and new infrastructure will need to be optimised during the detailed 
design stage.  
 
Figure 2-1 presented in section 2 shows the existing schemes that have been identified in 
blue.  These are a mixture of small tributary river abstraction schemes, as well as spring 
and groundwater sources, with local reticulations. 
 
The DMs have commented on typical operational problems including difficult access when 
undertaking operation and maintenance, lack of power in some areas, unreliable river 
flows at abstraction points, high sediment content, unreliable springs in dry seasons, 
limited or declining yields from boreholes, borehole collapse and pump failures, water 
quality and treatment problems, high maintenance and pump replacement requirements, 
etc. 
 
These are the main reasons why their planners have opted to develop the proposed 
system as a regional water supply with its benefits of scale, relatively low numbers of 
pumping installations, and very reliable source and water treatment works. 
 
Where possible, the existing infrastructure will be integrated within the new infrastructure, 
which includes the integration of the larger existing bulk reservoirs as secondary command 
reservoirs.  
 
However, each DM would still have the choice of continuing to use existing schemes and 
sources, or of developing other local water supply solutions in such cases, if these are 